
12R 12B

81

96

66

79

42

61

62

64

63

82

83

70

84
85

90

97
87

86

71
88

43

105

65

99

98

93
95

94

89

50

77 76

72

32

18

18

1311

19

27

17

20

5

4

22

7

14

1
2

6

21

2928 

24

57

58

37
36

45
44

31

74
78

33

40

49

39

51

52

53

55

56

59

73

38

48

34

92

67

102

103
104

41

35

54

80

68
69

25

60

100

46
47

3

23

75

8

101

106

107

108

91

30

91

PPAARRTTSS  DDIIAAGGRRAAMM

RRT 101/B                                            for use with "WWAF" serial numbers
110011  LLBBSS  TTHHRRUUSSTT                             3-year warranty from the date of purchase  
3366  VVOOLLTT  46 AMPS
5522""oorr  6622""  SSHHAAFFTT



PP
AA

RR
TT

SS
  LLIISS

TT

2-100-215 ARMATURE ASSEMBLY 36V VARS SW 
788-040 RETAINING RING
431-310 CENTER HOUSING ASSEMBLY-  4.0 SW TXT WHT
2-300-340 BRUSH END HOUSING ASSEMBLY 4 SW WHT
144-017 BEARING -FLANGE (SERVICE ONLY)
880-025 SEAL [2.EA}
421-360 PLAIN END HOUSING ASSEMBLY 4.0 WHT
140-010 BALL BEARING 
188-094 BRUSH 4" W/TERMINAL [2.EA]
640-017 BRUSH WIRE BLACK 10 AWG 61
640-121 BRUSH WIRE RED 10 AWG 62-1/2
738-004 BRUSH PLATE -4" TERMINAL
975-041 SPRING -TORSION [2.EA]
701-009 O-RING -THRU BOLT [2.EA}
701-043 O-RING [2.EA]
830-027 SCREW -SELF THREADED 10-32 X 2"[2.EA]
830-096 THRU BOLT 12-24 X 11.56" SS [2.EA]
973-025 SPACER -BRUSH PLATE [2.EA]
990-051 WASHER-STEEL THRUST 
990-052 WASHER- NYLATRON

2316253 MOTOR ASSEMBLY 36V 4.0 VARS SW 101 WHT
2032034 TUBE- COMPOSITE 52" WHT
2032085 TUBE-COMPOSITE  62" WHT
1378132 PROPELLER KIT 
2331160 PROPELLER- WEEDLESS WEDGE 2
2091701 WASHER- PROP LARGE MAX101
2198401 ANODE-ZINC 4.0 LWR UNIT
2262658 PROP PIN
2771843 MOUNT,BOW ASSEMBLY, SW STD WHT W/BG
2771844 MOUNT,BOW ASSEMBLY, SW LG-62" W/BG WHT
2264244 ARM-UPPER STD  SW TXT WHT -52"
2264249 ARM-UPPER LONG SW TXT WHT -62"
2994310 ARM-LOWER ASSEMBLY STD SW WHT-52"
2994320 ARM-LOWER ASSEMBLY LNG SW WHT -62"
2153603 EYE SHAFT-2LOCKBAR STD-52"
2153605 EYE SHAFT-2LOCKBAR LONG- 62"
2152701 SPRING-(LOCKBAR) SS
2233601 LOCKBAR SS (NEW 500) 
2233603 LOCK BAR, REAR - SS 
2152610 SPRING-PIN (LOCKEAR) [2.EA]
2262703 SPRING STOP 
2993983 BOWPLATE/INSRT ASSEMBLY STD-52"

1
2
3
4
5
6
7
8

11
12B
12R

13
14
17
18
19
20
21
22
23
24
25

■

27
28
29
30
■

31

32

33

34
35
36
37
38
39

77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99

100
■

■

101
*102
*103
*104
105

106
107
108

40

41
42
43
44
45
46
47
48
49
50
■

■

51
52
53
54
55
■

*56
*57
*58
59
60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76

2993982 BOWPLATE/INSRT ASSEMBLY LG- 62"
2263914 MOTOR REST  STD-MAXXUM WHT-52"
2263915 MOTOR REST LONG-MAX WHT-62"
2065676 DECAL-  MOTOR REST RT W  [2.EA]
2260505 PIN-HINGE (HEADLESS) S/S
2293811 YOKE,MAX MNT-POLYPROPYLENE
2261708 WASHER-3/8’X1/2’X.010  [2.EA]
2236000 BEARING NYLINER [2.EA]
2293501 BUSHING, STAINLESS STEEL [4.EA] 
2263500 BOLT, SHOULDER  (MAXXUM) [2.EA]
2263434 SCREW-#8-18 K 1” PPH S/S -52" [2.EA]
2261505  SPACER, MOTOR REST-52"  [6.EA]
2251601 ROPE (40’), MAXXUM MOUNT
2994833 BAG ASSEMBLY,MAX STABILIZER KIT
2991846 BOWGUARD ASSEMBLY SW WHT HCT
2261968 BRKT BASE TOP/EYLET SW WHT
2991877 BRKT BTTM/BEARING SW WHT
2772352 EYELET KIT - ROPE
9954533 SCREW-1/4-20 K 3/4 SS
2263404 SCREW-1/4-20X2 1/4 SCHP SS [2.EA]
2884701 SLEEVE/INSERT KIT INCL. 59,60,61
2261525 SPRING-SLEEVE UPPER
2261535 SPRING SLEEVE, LOWER
2264702 INSERT-TUBE (2 PER) B.MNT
2262705 SPRING, BOWGUARD, SS
2011366 SCREW-COLLAR/NEW KNOB SS
2061517 COLLAR-CTRL BOX SW WHT
2263434 SCREW-#8X1” PPH TYPE 25 SS [2.EA]
2095685 DECAL-COVER, RT1O1/B/S HC
2300219 COVER- CONTROL BOX RIPTIDE WHT
2301310 SCREW-#8-18 X 1/2 SS [2.EA]
2301710 WASHER-INSUL. (TRANSF.BAR) [2.EA]
2372100 SCREW-#8-18 X 5/8 THDT SS [2.EA]
2263406 SCREW-#10-24 X 2 SS
2333101 NUT-#10-24 NYLOCK SS
2302743 SPRING-DETENT (HANDLE-TILT)
2303412 SCREW-#6-20 X 5/8 SELF TAP [6.EA]
2150400  PULL-GRIP
2151700 WASHER-EYE SHAFT(.562 OD)
2262606 PIN- CLEVIS MAXXUM BWGRD SS
2262604 PIN- BWGRD UPPER THREADED SS
2261722 WASHER-FLAT 5/16  SS [2.EA]

2263100 NUT- TENSION 5/16-18 SS [2.EA]
2260806 CLIP- HAIR SPRING SS MAX BG
2062596 CONTROL BOX SW  .725 BORE WHT
2305810 TAG-AIR SWITCH LEADS
2264013 CTRL BOARD ASSEMBLY-RT 101
2990915 HANDLE ASSEMBLY W/O U-JOINT
2302742 SPRING-DETENT (OFF)  SS
2302745 SPRING-RELEASE BUTTON SS
2303720 RELEASE BUTTON-HANDLE
2060411 HANDLE (TOP HALF)MAXXUM
2060415 HANDLE (LOWER HALF)
2303412 SCREW-#6-20 X 5/8 SELF TAP [5.EA]
2060005 BEARING-HANDLE PIVOT [2.EA]
2090600 LEADWIRE (10 GA) RINGS
2305401 SHRINK TUBING .374 X 1.5” [4 EA.]
2302600 PIN-ACTUATOR
2302850 ACTUATOR-CAM
2302851 ACTUATOR-FWD/REV
2302740 SPRING- (ACTUATOR)
2302741 SPRING-CAM (ZNC PLTD STEEL
2052900 STRAIN RELIEF-C.CORD/SP.C
2011366 SCREW-COLLAR/NEW KNOB SS
2031520 COLLAR-DEPTH (W/O INSERT)
2998200 CIRCUIT BREAKER ASSEMBLY,36V  
2994832 BAG ASSEMBLY MAX101 -62"
2994830 BAG ASSEMBLY-INCL. 106,107,108
2340610 CONNECTOR CABLE
2263431 SCREW 1/4-20 K 3.5 PPH [6.EA]
2261713 WASHER-1/4 FLAT S/S [6.EA]
2263103 NUT-1/4-20 NYLOCK-JAM S/S [6.EA]
2263802 STRAP-HOLD DWN 30.5" VELCRO

62" SHAFT ONLY
2030710 CONNECTOR BUTT  [2.EA]
2030317 WIRE EXTENSION 18" RED 
2030316 WIRE EXTENSION 18" BLACK 

Seal & Oring Kit P/N 2889460                * This item is part of an assembly. This item cannot be sold separately due to machining and /or assembly that is required. p/n 2194936  REV. B   10-04

In the U.S.A., replacement parts may be ordered directly from MINN KOTA Parts Dept.,
706 Holly Lane, P.O.Box 8129, Mankato, Minnesota 56002-8129. In Canada, parts may be
ordered from any of the Canadian Authorized Service Centers shown on the enclosed list.
Be sure to provide the MODEL and SERIAL numbers of your motor when ordering parts.
Please use the correct part numbers from the parts list. Payment for any parts ordered
from the MINN KOTA parts department, may be by cash, personal check, Discover Card,
MasterCard or VISA. To order, call 1-800-227-6433 or FAX 1-800-527-4464.

Fora da América do Norte, queira consul-
tar a lista anexa para identificar o Centro
de Seviço Autorizado MINN KOTA. Não
deixe de incluir o número do MODELO e o
número de SÉRIE do seu motor ao pedir
peças. Sempre use os números corretos
das peças da lista de peças.

Hors de États-Unis, voir la liste ci-jointe pour
le Centre de Service Agréé MlNN KOTA le
plus proche. Lors d'une commande, ne pas
oublier de fournir le numéro de modèle et le
numéro de série du moteur. Toujours men-
tionner le numéro de pièce exact figurant sur
la liste des pièces de rechange.

Fuera de los Estados Unidos, consultar la lista
anexa para ubicar el Centro de servicio autor-
izado MINN KOTA. No dejar de incluir el
número del MODELO y el número de SERIE
del motor para el cual se solicitan las piezas.
Usar siempre los números de pieza correctos
indicados en la lista de piezas.

PP
AA

RR
TT

SS
  LLIISS

TT



DDEEPPTTHH  AADDJJUUSSTTMMEENNTT::

• Make sure that the composite shaft is able
to slide up and rotate freely. On motors so
equipped, it may be necessary to adjust the
tension on the hinged cover knob. If this
knob is set too tight, it can interfere with
depth adjustment and with steering.
• Firmly grasp the shaft or control head and
hold it steady. Be careful, the RT/101 is
heavy.
• Loosen the depth collar knob until the col-
lar slides freely.
• Raise or lower the motor to the desired
depth.
• Tighten the knob(s) to secure the collar
and motor in place.

NNOOTTEE:: When setting the depth be sure the top
of the motor is submerged at least 12" to
avoid churning or agitation of surface water.
The propeller must be completely sub-
merged. Never operate the motor when it is
out of the water.

TTWWIISSTT  TTIILLLLEERR::
The RT/B/HC motors offer a choice of infinite-

ly variable speeds as provided by the built-
in Maximizer pulse width modulation sys-
tem.The speed control may be operated in
either direction, forward or reverse. Turn the
tilt twist tiller handle counterclockwise from
O (off) to increase reverse speed and clock-
wise from O (off) to increase forward speed.
Thrust decreases as you approach O from
either direction.The numbers printed on the
twist grip handle represent a percentage of
maximum thrust.

RT 55/SC and RT 65/SC have 5 forward and
3 reverse speeds.

The twist grip tiller handle is shipped in the
down position. Firmly pull the handle up to
the horizontal position. The handle has five
available positions: 45°  down, horizontal,
15°, 30° and 45° tilted up. The handle locks
in the horizontal position, but can be tilted
down by pushing the release button located
on the left underside of the handle pivot.

OO
PP

EE
RR

AA
TT

IIOO
NN

Hinged Cover
Knob

Depth Collar
Knob

12" Minimum

4

Release Button

Handle Controls ON/OFF, 
Steering, Forward/Reverse.

BLACK-
BATTERY LEAD 

RED+ BATTERY LEAD

CONNECTING WIRE CONNECTING WIRE

RED+

BLACK- 

GREEN GROUND

CONTROL  BOARD

POT BOARD

WW
IIRR

IINN
GG

  DD
IIAA

GG
RR

AA
MM

SS

9

 




